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Fig. 2 Cross-sectional structure of the Si-C-N monolith prepared by warm pressing and pyrolyzing.
(a: Optical micrograph, and b: High-resolution TEM bright field image)
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Fig. 3 X-ray diffraction pattern of the as-pyrolyzed Si-C-N material.
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Fig. 4 Stress-strain curves compression tested at high temperatures for the as-pyrolyzed monolith.
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Fig. 5 Cross-sectional structure of the HIP-treated monolith.
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Fig. 6 X-ray diffraction pattern of the HIP-treated monolith.
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Fig. 7 Cross-sectional structure of the HIP-treated powder compaction at 1500°C.
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Fig. 8 X-ray diffraction pattern of the HIP-treated powder compaction at 1500°C.
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Fig. 9 TEM micrographs of the sample HIP-treated powder compaction at 1500°C.
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Fig. 11 X-ray diffraction pattern of the powder compaction HIP-treated at 1400°C.
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Fig. 12 Stress-strain curves of the three kinds of Si-C-N samples tested in compression at 1600°C.
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Fig. 13 Stress-strain curves at high temperatures for the Si-C-N material HIP-treated at 1500°C.
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Fig. 14 Stress-strain curves tested at 1700°C for the Si-C-N material HIP-treated at 1500°C..
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Fig. 16 Cross-sectional structure of the sample HIP-treated powder compaction.
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Fig.17 X-ray diffraction pattern of the HIP-treated Si-C-N-B sample.
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Fig. 19 Stress-strain curves of the Si-C-N-B material tested in compression at high temperatures.
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Fig. 20 Stress-strain curves of the Si-C-N sample tested in compression at 1650°C.
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Fig. 21 Stress-strain curves of the Si-C-N sample tested in compression at 1700°C.
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Fig. 22 Stress-strain curves of the Si-C-N sample tested in compression at 1750°C.
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the Si-C-N-B material.
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